

Homeopathy Plan

2nd Step

Notes:

- This is the second step of the protocols after the results
- These supplements are safe, natural and are not drugs or medicinal
- A personalized plan will be put in 4 months after a reassessment and according to the child improvement and tests
- Make sure you arrange a reassessment in advance to avoid waiting too long for an appointment
- In case, of any suspected side effects, please stop the natural supplements immediately and contact a physician directly

	Item name	Ingredient	Purpose	Quantity	Duration	Details
1	Centovita:: Easy Speak	Multiple	WMD	2 ml in the morning everyday	3- 4 months	amazon and centovita
Alternative to 1	Kirkman Labs, Alpha Lipoic Acid, 50 mg, 90 Capsules	Alpha Lipoic Acid	WMD	One capsule every day in the morning dissolved in water juice or food	3- 4 months	Can be purchased from iherb and amazon and centovita
2	Centovita PEACEFUL MINDS: CALM & FOCUS MAGNESIUM HERBAL FORMULA FOR CHILDREN	Multiple	WMD	2.5 ml at night 1.5 ml in the morning 1.5 ml in the afternoon	3- 4 months	Can be purchased from iherb and amazon and centovita
Alternative to 2	Planetary Herbals, Calm Child™ Herbal Syrup	Multiple	WMD	2.5 ml at night 1.5 ml in the morning 1.5 ml in the afternoon	3- 4 months	Can be purchased from iherb and amazon and CentoVita
3	NOW Foods, Acetyl-L-Carnitine, 500 mg, 100 Veg Capsules	Multiple	WMD	One capsule every other day in the morning dissolved in water juice or food	3- 4 months	Can be purchased from iherb and amazon and centovita
4	Centovita: BRIGHT B: LIQUID B COMPLEX AND METHYL SUPPORT FOR CHILDREN	Multiple	WMD	2.0 ml every morning	3- 4 months	Can be purchased amazon and CentoVita.com
Alternative to 4	NB Pure, Methyl Folate, 680 mcg, 1 fl oz	Multiple	WMD	One spray every day in the morning	3- 4 months	Can be purchased from iherb and amazon and CentoVita
5	Centovita NEUROMYELOGEN FORMULA	Multiple	WMD	1 ml every morning once a week	3- 4 months	amazon and centovita
Alternative to 5	Swanson, Ginkgo Biloba Liquid Extract, Alcohol & Sugar Free, 1 fl oz (29.6 ml) (250 mg per Serving)	Multiple	WMD	3 drops every day in the morning	3- 4 months	amazon and centovita
6	Superior Source, GABA, 100 mg, 100 MicroLingual® Instant Dissolve Tablets	Multiple	WMD	One pill at night	3- 4 months	Can be purchased from iherb and amazon and CentoVita
7	NaturesPlus, Pedi-Active®, Mixed Berry, 120 Chewable Tablets	Multiple	WMD	One pill every day in the morning	3- 4 months	Can be purchased from iherb and amazon and CentoVita

ADDITIONAL INFORMATION

- A revaluation is needed to reassess the development on the Ai
- Start the second step of the protocol after three months
- This assessment was developed, and its performance was validated, by the Ai model of NEURAZON and according to the findings in the report attached. The US Food and Drug Administration (FDA) has determined that clearance or approval of this method is not necessary and thus neither have been obtained. This test has been developed for research purposes. All test results are reviewed, interpreted and reported by our scientific experts.
- The provided recommendations include safe, non-drug, and natural treatments that are not a substitute for rehabilitation and training sessions. These recommendations should be followed under the supervision of a specialist. Improvement depends on the child, the underlying causes, and their response, with recommendations adjusted based on periodic tests and evaluations every three months. If any allergic symptoms appear, treatment should be stopped immediately, and the specialist should be informed to adjust the treatment plan.
- This assessment is not a substitute for a medical assessment by a healthcare professional at a medical clinic. Please note, that this plan has been designed by our team of scientists, but we advise you to contact a physician as well to have a more holistic approach

Homeopathy Plan

2nd Step

Notes:

- This is the second step of the protocols after the results
- These supplements are safe, natural and are not drugs or medicinal
- A personalized plan will be put in 4 months after a reassessment and according to the child improvement and tests
- Make sure you arrange a reassessment in advance to avoid waiting too long for an appointment
- In case, of any suspected side effects, please stop the natural supplements immediately and contact a physician directly

Assessment: The child improved greatly on the first step. The child has Information processing delays and developmental delays leading to acquired features of autism because of variants found. The child needs further assessment.

Recommended Plan:

- 1) Development Non-medicinal Protocol for the information processing
 - For 4-6 months then we reevaluate the child, preferably in person
 - Reevaluate the plan and establish a baseline
 - Continue with the intervention plan
- 2) Main Recommended analysis according to next evaluation:
 - Recommended through Canada: Neuronal Growth Factors screening – Neurazon (Canada)
A more detailed analysis of the neuronal absorption
Hair sample
2 months business days to get the results
Repeated every 6-12 months
- 3) Recommended Therapy:
 - **Neuroplasticity Rehabilitation Therapy** (2-3 per week as soon as possible preferable after one month of starting this edited protocol)

ADDITIONAL INFORMATION

- A revaluation is needed to reassess the development on the Ai
- Start the second step of the protocol after three months
- This assessment was developed, and its performance was validated, by the Ai model of NEURAZON and according to the findings in the report attached. The US Food and Drug Administration (FDA) has determined that clearance or approval of this method is not necessary and thus neither have been obtained. This test has been developed for research purposes. All test results are reviewed, interpreted and reported by our scientific experts.
- The provided recommendations include safe, non-drug, and natural treatments that are not a substitute for rehabilitation and training sessions. These recommendations should be followed under the supervision of a specialist. Improvement depends on the child, the underlying causes, and their response, with recommendations adjusted based on periodic tests and evaluations every three months. If any allergic symptoms appear, treatment should be stopped immediately, and the specialist should be informed to adjust the treatment plan.
- This assessment is not a substitute for a medical assessment by a healthcare professional at a medical clinic. Please note, that this plan has been designed by our team of scientists, but we advise you to contact a physician as well to have a more holistic approach